CITY OF BASTROP AGENDA ITEM A.l

STANDARDIZED AGENDA RECOMMENDATION FORM

CITY COUNCIL DATE SUBMITTED: April 20, 2016

MEETING DATE: April 26,2016

1. Agenda Item: CONSIDERATION, DISCUSSION AND POSSIBLE ACTION REGARDING APPROVAL
OF MINUTES FROM REGULAR COUNCIL MEETINGS OF APRIL 12, 2016 AND SPECIAL CALLED
MEETING OF APRIL 19, 2016.

2. Party Making Request: City Secretary, Ann Franklin
3. Nature of Request: (Brief Overview) Attachments: Yes X No

This is to receive approval of accuracy from Council for the minutes recorded during the April 12 and
19, 2016 Council Meetings.

4. Policy Implication:

5. Budgeted: Yes No N/A
Bid Amount: Budgeted Amount:
Under Budget: Over Budget:

Amount Remaining:
[...]
H.  System Data Comment Section
Provide additional comments about system data below.
04-26-2016 Page 9of 11 38




Texas Water —

Utility Profile Development Board

TWDB Form No. 1965 -R
Revised on: 4/1/14

Section lll: Wastewater System Data

If you do not provide wastewater system services then you have completed
the Utility Profile. Save and Print this form to submit with your Plan.
Continue with the Water Conservation Plan Checklist to complete your
Water Conservation Plan.

A. Wastewater System Data (Attach a description of your wastewater system.)

. _ 1,400,000
1. Design capacity of wastewater treatment plant(s):
gallons per day.
2. List the active wastewater connections by major water use category.
Active Wastewater Connections
Water Use Category* Metered | Unmetered Total Percent of Total
Connections Connections
Municipal 2,185 2,185 80%
Industrial 0 0%
Commercial 559 559 20%
Institutional 0 0%
Agricultural 0 0%
TOTAL 2,744 0 2,744
2. What percent of water is serviced by the wastewater system? i %
3: For the previous five years, enter the number of gallons of wastewater that was
treated by the utility.
Total Gallons of Treated Wastewater
Month
2015 2014 2013 2012 2011

January 26,056,000 22,612,000 23,550,000 24,226,000 24,372,000
February 21,857,000 21,223,000 20,833,000 24,015,000 22,920,000
March 26,743,000 24,298,000 24,537,000 28,021,000 25,674,000
April 27,420,000 23,662,000 23,391,000 25,341,000 26,406,000
May 34,613,000 27,146,000 23,736,000 27,532,000 27,168,000
June 29,418,000 26,962,000 23,792,000 26,899,000 26,682,000
July 29,701,000 25,623,000 24,495,000 27,968,000 26,793,000
August 28,918,000 26,275,000 23,723,000 28,419,000 26,369,000
September 26,346,000 26,446,000 23,169,000 26,091,000 24,666,000
October 29,864,000 26,243,000 23,757,000 25,249,000 25,317,000
November 28,349,000 24,195,000 23,136,000 22,772,000 24,135,000
December 26,958,000 24,227,000 22,239,000 23,058,000 24,878,000

TOTAL 336,243,000 298,912,000 280,358,000 309,591,000 305,380,000

04-26-2016 Page 10 of 11 39




Texas Water 77—

Utility Profile
TWDB Form No. 1945 - R Development Board

Revised on: 4/1/14

4. Can treated wastewater be substituted for potable water?
O Yes @ No

B. Reuse Data

1. Provide data on the types of recycling and reuse activities implemented during the
current reporting period.

Type of Reuse Total Annual Volume (in gallons)

On-site irrigation
Plant wash down 26,280,000
Chlorination/de-chlorination

Industrial

Landscape irrigation (parks, golf courses)
Agricultural

Discharge to surface water

Evaporation pond

Other Construction Projects 303,400

TOTAL 26,583,400

C. Wastewater System Data Comment
Provide additional comments about wastewater system data below.

You have completed the Utility Profile. Save and Print this form to submit with your Plan. Continue with the Water
Conservation Plan Checklist to complete your Water Conservation Plan.

04-26-2016 Page 11 of 11 40



TEXAS WATER DEVELOPMENT BOARD
UTILITY PROFILE
ATTACHMENT 1

Water Supply, Treatment & Distribution System

The water system is designated a ground water system under the influence (GUI) of surface. The existing water
system is divided into two pressure planes. Zone 1 serves the lower elevations that include the Old Town area on
the east side of the river and the area west of the river. It has a design hydraulic gradient of 535 feet, mean sea level
(MSL). Zone 2 serves the higher elevations east of the river with a hydraulic gradient of 654 feet MSL and the
majority of the west side using a PRV located at Willow Plant.

Wells

Presently, the City has seven (7) water wells --- C, D, E, F, G, Hand I. Wells C, D, E, F and G are located in
Fisherman’s Park area, These wells withdraw water from the alluvial layer and are treated for distribution at the
Willow Water Plant which includes a cartridge filter system for Log 2 and 3 removal. Wells H and I are treated for
distribution at the Bob Bryant Plant which includes a methane stripper.

Well Permitted Equivalent Permitted Actuals
24 hr/day (gpm) 16 hr/day (gpm) 16 hr/day (gpm)
A Abandoned Abandoned
B Abandoned Abandoned
C 550 825 375
D 750 1,125 280
E 750 1,125 300
F 1,030 1,545 850
G 1,000 1,500 500
H 400 600 415
| 1,000 1,500 465
Totals 5,480 8,220 3,185

Equipment Breakdown

The equipment at the existing facilities is shown below:

Willow Water Plant
e  Service Pump Capacity:
o 3-750 Gallons Per Minute (GPM)
o 3-800 GPM
e  Ground Storage Tank (GST) Capacity:
o GST #1 - 500,000 Gallons
o GST #2 - 500,000 Gallons

Loop 150 Tank Yard
e Transfer Pump Capacity:
o 2-400 GPM
s  Ground Storage Tank (GST) Capacity:
o GST #3 — 225,000 Gallons
¢ Elevated Storage Tank (EST) Capacity:
o EST #1 —-250,000 Gallons
o Standpipe (SP) - 1,000,000 Gallons

Bob Bryant Plant
¢  Service Pump Capacity:
o 2-1,400GPM
e Transfer Pump Capacity:
o 2-400 GPM
s Ground Storage Tank (GST) Capacity:
o Bob Bryant Tank (BBT) — 285,000 Gallons

04-26-2016 41



TEXAS WATER DEVELOPMENT BOARD
UTILITY PROFILE
ATTACHMENT 1

Hydraulic Design Elevation Zones
Below is a breakdown of equipment per zone and a summary of operational characteristics.

Zonel | Zone2 | Zone3

Design Hydraulic Gradient (MSL) 535 654
Willow Water Plant
Service Pumps (gpm) 750 800
750 800
750 800
Ground Storage Tank No. 1 (gal) | 500,000
Ground Storage Tank No. 2 (gal) 500,000
Loop 150 Tank Yard
Transfer Pumps (gpm) 400
400

Ground Storage Tank No. 3 (gal) | 225,000
Elevated Storage No. 1 (gal) 250,000
Standpipe (gal) | 1,000,000

Bob Bryant Plant
Transfer Pumps (gpm) 400
400
Service Pumps (gpm) 1,400
1,400
Bob Bryant Ground Storage ( gal) 285,000
Zone 1

Zone 1 service pumps at Willow Water Plan supply from GST #1 and pump water to GST #3 at the Loop 150 Tank
Yard. By virtue of its elevation at the Loop 150 Tank Yard, GST #3 serves as elevated storage for Zone 1. The
standpipe (SP) at the Tank Yard is interconnected to GST #3 via an automatic solenoid valve. And thus by gravity,
supplements Zone 1 elevated storage with its 1,000,000 gallon capacity. Zone 1, therefore, has 1,725,000 gallons of
total storage capacity which includes GST #1 (500,000 gallons), GST #3 (225,000 gallons), and 1,000,000 gallons
of the SP. The total elevated storage for Zone 1 is 1,225,000 which includes SP (1,000,000 gal) and GST #3
(225,000 gal). The hydraulic elevation of Zone 1 is 535 feet.

Zone 2

Zone 2 service pumps at Willow Water Plan supply from GST #2 and pump water to GST #1 and the SP. Also the
two transfer pumps at the Loop 150 Tank Yard are capable of lifting water from GST #3 to the SP or EST #1. The
total storage capacity of Zone 2 is 1,750,000 gallons consists of GST #2 (500,000 gal), EST #1 (250,000 gal) and the
SP (1,000,000 gal). The elevated storage for Zone 2 at Loop 150 is supplied exclusively by EST #1 (250,000
gallons).

Zone 3

Zone 3 service pumps at Bob Bryant Plant supply from the Bob Bryant GST. Well “I” raw water passes through a
methane stripper before transfer pumps lift the water into the ground storage tank. The total storage capacity of
Zone 3 is 285,000 (Bob Bryant GST).

04-26-2016 42



Texas Water Development Board
Utility Profile
Attachment 2

Existing Wastewater System Information

The City of Bastrop Wastewater System consists of 4”-18" gravity collection lines, 3-10” force
mains, and multiple lift stations to transport wastewater from individual connections to the
wastewater treatment facility located on the east side of the Colorado River on the south end of
Water Street. City of Bastrop currently operates Wastewater Treatment Plant (“WWTP”) #1 and
#2 under permit number WQO0011076001. The permitted treatment capacity for WWTP #1 and
#2 is a total of 1.4 Million Gallons per Day (“MGD”). In addition, the City is also under
contractual obligation to treat up to 200,000 Gallons per Day (“GPD”) of wastewater flows from
Bastrop County Water Control and Improvement District #2 (“BCWCID #2”). This contract
expires on April 30, 2030.

The steel plant is an activated sludge-extended aeration process capable of treating 1.06 MGD.
The plant consists of a bar screen, aeration basin, and clarifier. The concrete plant is a plug-flow
process capable of treating 0.34 MGD. This plant consists of a bar screen, aeration basin, and
clarifier. Flow from both plants’ clarifiers use the same chlorine contact basin where it is
aerated, goes over a baffle, down cascading steps and then dechlorinated prior to discharging
through a 12" pipe to Segment 1402 of the Colorado River Basin. Both plants also utilize a
digester for sludge processing and either drying beds or a dewatering box prior to sludge haul
off. The effluent from the plants is required to produce the following parameters: CBOD 10
mg/L, TSS 15 mg/L, NH3 2 mg/L, DO > 5 mg/L, E-coli 126 CFU or MPN/100 mL, and pH
between 6.5 & 9. Effluent must contain a chlorine residual of at least 1.0 mg/L after a detention
time of at least 20 minutes to meet disinfection requirements.

04-26-2016

43



04-26-2016

APPENDIX B

Five and Ten-Year Goals Table
TWDB Form No. 1964

44



Water Conservafion Plan Geoals Table
TWDE Ferm No.1964
Revised 12/14/2012 1:53 PM

WATER CONSERVATION PLAN
5- AND 10-YR GOALS FOR WATER SAVINGS

Facility Name: City of Bastrop

Water Conservation Plan Year: _ 2015

Historic 5yr 5-yr Goal for | 10-yr Goal for

Average Baseline year _2020 year _2025
Total GPCD' 178 178 169 161
Residential GPCD? 95 95 94 93
Water Loss (GPCD)® 21 21 18 16
Water Loss (Percentage)® 12% 12 % 11% 10 %

1. Total GPCD = (Total Gallons in System + Permanent Population) = 365

2, Residential GPCD = (Gallons Used for Residential Use + Residential Population) + 365

3. Water Loss GPCD = (Total Water Loss + Permanent Population) + 365
4. Water Loss Percentage = (Total Water Loss + Total Gallons in System) x 100; or (Water Loss GPCD + Total GPCD) x 100

04-26-2016

45



04-26-2016

APPENDIX C

City of Bastrop
Water CCN Map

46



- T
0

Water CCN Map

7,600

b Y “
Legend Z

=]
CITY LIMITS
BASTROP WATER CCN-BY BEFCO >,
PUC_CCN_WATER o ,a./‘
UTILITY \ S

| nQUA WSC 7
[ easTROP COUNTY WeID 2

47

104.26-2018




04-26-2016

APPENDIX D

City Ordinance

48



ORDINANCE NO. 2010-8

AN ORDINANCE OF THE CITY OF BASTROP, TEXAS ADOPTING A WATER
CONSERVATION PLAN IN ACCORD WITH TEXAS COMMISSION ON
ENVIRONMENTAL QUALITY REGULATIONS; PROVIDING SEVERABILITY AND AN
EFFECTIVE DATE.

WHEREAS, the City of Bastrop, Texas recognizes that the amount of water available to
the City and its water utility customers is limited and subject to depletion during periods
of extended drought; and

WHEREAS, the City recognizes that natural limitations due to drought conditions and
other acts of God cannot guarantee an uninterrupted water supply for all purposes; and

WHEREAS, Section 288.2 of the Texas Administrative Code sets forth Texas
Commission on Environmental Quality guidelines and requirements governing the
development of water conservation plans for public water suppliers; and

WHEREAS, in accord with Section 288.2 of the Texas Administrative Code the City has
devised a strategy or combination of strategies for reducing the volume of water
withdrawn from its water supply source, for maintaining and improving the efficiency in
the use of water, for increasing the recycling and reuse of water, and for preventing the
pollution of water; and

WHEREAS, as authorized under law, and in the best interests of the citizens of Bastrop,
Texas, the City Council adopts the attached Water Conservation Plan, dated
March 2010.

NOW THEREFORE, BE IT ORDAINED BY THE CITY OF BASTROP TEXAS:
PART 1.

That the City of Bastrop Texas Water Conservation Plan attached hereto as Exhibit ‘A"
and made part hereof for all purposes be, and the same is hereby, adopted as the
official policy of the City. In addition to filing with the Texas Commission on
Environmental Quality, a copy of this Water Conservation Plan shall be maintained in
the City's files and placed on the City website in order that the public may have ready
access to the Plan.

04-26-2016

49



PART 2.
That all ordinances that are in conflict with the provisions of this ordinance be, and the

same are hereby, repealed and all other ordinances of the City not in conflict with the
provisions of this ordinance shall remain in full force and effect.

PART 3.
Should any paragraph, sentence, subdivision, clause, phrase, or section of this
ordinance be adjudged or held to be unconstitutional, illegal or invalid, the same shall

not affect the validity of this ordinance as a whole or any part or provision thereof, other
than the part so declared to be invalid, illegal or unconstitutional.

PART 4.

This Ordinance shall take effect upon the date of final passage noted below, or when all
applicable hearing and publication requirements, if any, are satisfied in accordance with
the City's Charter, Code of Ordinances, and the laws of State of Texas.

READ and ACKNOWLEDGED on the first reading on the 27" day of April 2010.
PASSED AND APPROVED on the second reading on the i 1 day of May 2010.

APPROVED: ATTEST:

Mayor Terry Orr Teresa Valdez, City Secre?ary

APPROVED AS TO FORM:
Jo-Christy Brown
City Attorney

04-26-2016

50



04-26-2016

APPENDIX E

Regional Water Planning Group
Notification

51



March 21, 2016

Mr. John Burke, Chairman

Lower Colorado Regional Water Planning Group
Attn: Region K; Mailstop L211

P.O. Box 220

Austin, Texas 78767-0220

Re:; City of Bastrop
Water Conservation Plan
Dear Mr. Burke:

On April XX, 2016, the Bastrop City Council adopted a City Ordinance establishing a water conservation plan

for the City of Bastrop. Attached for the records of the Texas Water Development Board Lower Colorado
Regional Water Planning Group (Region K) is a copy of the approved plan. Should you have any questions

regarding the plan, please do not hesitate to contact me at 512-332-8800.

Sincerely,

Michael Talbot, City Manager
City of Bastrop

Attached — Water Conservation Plan

MT:cae

S:\Chad\Projects\16-6608 COB Water Conservation Plan\2016-04-11_Region K Notification.doc

04-26-2016

52



CITY OF BASTROP AGENDA ITEM .2

STANDARDIZED AGENDA RECOMMENDATION FORM

CITY COUNCIL DATE SUBMITTED: April 20 2016
MEETING DATE: April 26, 2016

1. Agenda Item: Continuation from the April 12, 2016 meeting. PUBLIC HEARING: Consideration,
discussion and possible action on a Variance to the Subdivision Ordinance, Section 5.50.1 B Corner
lots shall be not less than 25% greater than interior lots and Section 5.50.1 C Corner lots shall have a
minimum width not less than 20% greater than the minimum required by zoning classification but in
no case shall corner lots have a width of less than 75 feet. The proposed Magnolia Gardens is +/-0.467
acres within Farm Lot 8, East of Main Street, also known as 704 Magnolia Street, being the northwest
of the intersection of Magnolia and Water Street with the city limits.

2. Party Making Request: Melissa McCollum, Director of Planning and Development

3. Nature of Request: (Brief Overview) Attachments: Yes X X No

4. Policy Implication:

5. Budgeted: Yes No N/A
Bid Amount: Budgeted Amount:
Under Budget: Over Budget:
Amount Remaining:

6. Alternate Option/Costs:

7. Routing: NAME/TITLE INITIAL DATE CONCURRENCE
a)
b)

8. Staff Recommendation: Staff recommends approval of the requested variance to Subdivision
Ordinance Section 5.50.1 B which requires corner lots shall be not less than 25% greater than interior
lots and Section 5.50.1 C requires corner lots shall have a minimum width not less than 20% greater
than the minimum required by zoning classification but in no case shall corner lots have a width of less
than 75 feet.

This item is to consider the variance only. Once the variance is either approved or denied, Council
will consider the Final Plat for approval at a future meeting.

9. Advisory Board Recommendation: Recommended Approval Denial None
10. Manager’s Recommendation: Approved Disapproved None

11. Motion Requested: Recommend approval of the variances to the Subdivision Ordinance for lot